10£50200509] & W | | ¥ W fu_*;ﬂ o4 ¥ [Tl £ | & ¥ &
Y M,H “m ¥ MH [T g l W V600006€82Z] 9
VAT l FEIRE V9100066827 L
(b)xz wse] W [H B
¥ M g T fd e T E 0L S89%9¢ l ] VI7000€€8zz] 8
VRERRINVEDQY 0L9%97¢] | o V800007€822| 6
EEIWEN ﬁ@#@ ‘ALl ‘"0 AMANIHOVW NIAYVD FIAVA O9ODNIN P L T TTY vovoooizszzl o
) TR/ 4 4 b 1 OWIIGE 7 [0EXSWENIR= ¥RV |L0SL0E0089ZY] 1L
90797ZHAQ 5 P /\Mm_mm@wﬁ_%h TK%[N><D WOLOSXES I | L i) VIE0006E82Z | 2L
4| ¥ WOEE ¥ ¥ | & ¥ |4 oWaI5E 7 [sexSWmwTm=¥amvH| £00L0€220€ | €
1 "y 108ELLD0709 | | OWIISE 7 | XSHENTw=¥ENYYY |L0ELOE008SZY| 7L
dd l (0] V7000019822 ¢ 0L 808%9% l L% 07000€€822 | &b
6681/8D S| SwalEIw  [L0LL0S00892V] € PEERIRINVED0Y 018X92¢] | T V600007€822| 91
9vd 1 yoeanE V900001€82Z | ¥ 1%L061/9D 7 | 0ZXOWNIREWEN [LOL9LE008ITY| L
1'0LL/8D L | ozxswimessved | 700L0€Z20€ | S {€008M)dd l T VLI000L782Z | 8L
9000 I AN V6100027822 61
ESXE'S * A STIXBW 9% | | [T V7000072822 02
#5v L | Sixozexsed® | V9L0D0ES8ZZ| 1
@ STLX8W ‘9Vd I (T VED00019822 | 22
UWS9 I ¥y 20200025822 | €2
W¥ L [ 2025790058L| 72
57889 L | aixwisem#d [Losv0L00892v] s

91 "




Mowox® PT 25 LH (DYM246406) parts list.xlsx D AY E version 1

in sketch part number other number of same part part description Detailed specification
1 60400113801 — Gasoline engine 1
2 2286100004A — Rear handle assembly PA, flameout switch red, the rest are black 1
3 A26800501101 26800501101 Hexagonal nylon lock nut M5 GB/1899 5]
4 2283100006A = Plastic hanging ring assembly PAé 1
5] 3022301004 — Hexagon socket cheese head screws M5X20 GB/170.1 1
6 2283900009A — Single shoulder strap With quick disengagement mechanism 1
7 2283900016A 25600105001 Power pipe handrail sheathing Black glossy EVA 1
8 2283300041A — Flexible shaft-2 P6*685 70 1
9 2283400008A — Aluminum tube assembly 26*670, 6063A anodized white 1
10 2287100040A — Elbow Front Handlebar Assembly @26, finite column 1
11 A26800307501 26800307501 Hexagon socket cheese head triple combination st35CrMo 4
12 2283900031A 25100188501 Quick change connector assembly @26 aluminum tube, 5.3X5.3 square head connection 1
13 3022307003 — Hexagon socket cheese head triple combination s:35CrMo 2
14 A26800307301 26800307301 Hexagon socket cheese head triple combination st35CrMo 2
15 2283300040 — Flexible shaft-1 ®6*808 70 1
16 2283400009A — Bent aluminum tube assembly ®26X810, 6063A anodized white bright color 1
17 A26800316101 26800316101 Hexagon socket triple combination screws Mé6X20 GB/T9074.1 2
18 2284100017A — Protective Cover PP(K8003), RAL1007 1
19 2284200019A — Protective cover fixing plate DCO04, white zinc plated 1
20 2282400004A — Bending gear box @26, M8X1.25 (right-handed), 5.3X5.3 1
21 2285300016A — Gasket p8x@20x1.5 45# 1
22 2286100003A = Grass head assembly PA6, M8X1.25 (right-handed) 1
23 2285200020C 26300310402 Smalll blades 65Mn 1
24 78500645202 — Blade protection sticker Fine paper 1
25 A26800104501 26800104501 Self-tapping screws ST4X12 GB845 1

1/1



